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Equipment under Test
Model /Type

Series Model No.
Applicant

Address

Manufacturer

Address

Report No.: BSL24012501-P01R05

TEST REPORT

Time Clock

PCFACE

N/A

Lathem Time Corporation

210 The Bluffs, Suite 107 SW Austell, GA 30168 United States

SHENZHEN HEROFUN BIO-TECH CO., LTD

West 401, Building A2, TianRui Industrial Park, No. 35 FuYuan 1st
Road, XinHe Community, FuHai Street, BaoAn District, Shenzhen,
China

Test Result:

PASS

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test

laboratory.
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1 TEST STANDARDS

The tests were performed according to following standards:

CC Rules Part 15 Subpart E—Unlicensed National Information Infrastructure Devices
ANSI C63.10-2013: American National Standard for Testing Unlicensed Wireless Devices
KDB789033 D02: General UNII Test Procedures New Rules v02r01
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2 SUMMARY

2.1 General Remarks

Report No.: BSL24012501-PO1R05

Date of receipt of test sample

January 25, 2024

Testing commenced on

January 25, 2024

Testing concluded on

February 27, 2024

2.2 Product Description

Product Name: Time Clock
Model/Type reference: PCFACE
Power supply: DC 12V

Adapter information

Model: FX18U-120125J
Input: AC 100-240V 50/60Hz 0.6A

Output: DC 12V 1.25A

Firmware Version: EPTA5.14.2
Manufacture: Huizhou Dongyang Yienbi Electronics Co., Ltd

testing sample ID:

BSL24012501-P01R05-1# (Engineer sample),

BSL24012501-P01R05-2# (Normal sample)

Hardware version: V1.0
Software version: V1.0
WIFI :
20MHz system 40MHz system 80MHz system | 160MHz system

. 802.11a

Supported type: 802.11n :(?22.'1111;0 802.11ac N/A
802.11ac
Modulation: 5180MHz-5240MHz | 5190MHz-5230MHz 5210MHz N/A
5745MHz-5825MHz | 5755MHz-5795MHz 5775MHz
Operation frequency: OFDM OFDM OFDM N/A
Channel number: 9 4 2 N/A
Channel separation: 20MHz 40MHz 80MHz N/A
Antenna type: FPC antenna
Antenna gain: 2.66 dBi
2.3 Equipment Under Test
Power supply system utilised
Power supply voltage 0| 230V /50 Hz O| 120V / 60Hz
® 12V DC 0|24V DC

O| Other (specified in blank below)

Page 5 of 53




BSL

BSL Testing Co.,Ltd.

Report No.: BSL24012501-P01R05

2.4 Short description of the Equipment under Test (EUT)

This is PCFACE Time Clock.
For more details, refer to the user’s manual of the EUT.

2.5 EUT operation mode

The Applicant provides communication tools software (AT command) to control the EUT for staying in

continuous transmitting (Duty Cycle more than 98%) and receiving mode for testing.

All test performed at the low, middle and high of operational frequency range of each mode.

Operation Frequency List WIFI on 5G Band:

20MHz 40MHz 80MHz
Operating band Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHZz) (MHz)
36 5180
U-NII 1 40 5200 38 5190 42 5210
(5150MHz-5250MHz) 44 5220 46 5230
48 5240
i o 151 5755
U-NII 3 157 5785 155 5775
(5725MHz-5850MHz) 161 5805 159 5795
165 5825 -- -- - -

Note: The line display in grey is those Channels/Frequencies select to test in this report for each operation

mode.

2.6 Block Diagram of Test Setup

EUT

2.7 Related Submittal(s) / Grant (s)
This submittal(s) (test report) is intended for filing to comply with Section 15.407 of the FCC Part 15, Subpart

E Rules.

2.8 Modifications

DC 12V from Adapter

No modifications were implemented to meet testing criteria.
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3 TEST ENVIRONMENT

3.1 Address of the test laboratory

BSL Testing Co., Ltd.
1/F, Building B, Xinshidai GR Park,Shiyan Street, Bao'an District, Shenzhen,Guangdong, 518052,
People’s Republic of China

3.2 Test Facility

FCC-Registration No.: 562200 Designation Number: CN1338
BSL Testing Co.,Ltd. has been listed on the US Federal Communications Commission list of test facilities
recognized to perform electromagnetic emissions measurements.

Industry Canada Registration Number. Is: 11093A CAB identifier: CN0019
The Laboratory has been registered by Certification and Engineering Bureau of Industry Canada for radio
equipment testing.

A2LA-Lab Cert. No.: 4707.01

BSL Testing Co.,Ltd. has been listed by American Association for Laboratory Accreditation to perform
electromagnetic emission measurement.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10 and CISPR 16-1-4:2010.

3.3 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:
Radiated Emission:

Temperature: 25°C
Humidity: 45 %
Atmospheric pressure: 950-1050mbar

Conducted testing:

Temperature: 25°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar
AC Power Conducted Emission

Temperature: 24°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar
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3.4 Test Description

FCC Requirement

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.407(a) Emission Bandwidth(26dBm Bandwidth) PASSnotet
FCC Part 15.407(e) Minimum Emission Bandwidth(6dBm Bandwidth) PASSnote2
FCC Part 15.407(a) Maximum Conducted Output Power PASS
FCC Part 15.407(a) Peak Power Spectral Density PASS
FCC Part 15.407(g) Frequency Stability PASS
FCC Part 15.407(b) Undesirable emission PASS
FCC Part 15.407(b)/15.205/15.209 Radiated Emissions PASS
15.407(5)(3) 15.407(6)0) Band Edge PASS
15.407(b) Spurious Emissions at Antenna Terminals PASS
FCC Part 15.407(h) Dynamic Frequency Selection N/A Note 3
FCC Part 15.203 Antenna Requirement PASS
FCC Part 15.407(c) Automatically discontinue transmission PASSnNotes

Note 1: Apply to U-NII 1, U-NII 2A, and U-NII 2C band.
Note 2: Apply to U-NII 3 band only.
Note 3: This device not work in DFS band.
Note 4: While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal of
ASK message transmitting from remote device and verify whether it shall resend or discontinue
transmission. (Manufacturer declare)
Data Rate Used:
Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test
modes shown in this test report.

Test Items Mode Data Rate
MMaximum Conducted Output Power 11a/OFDM 6 Mbps
Power Spectral Density
Emission Bandwidth(26dBm Bandwidth) 11n(20MHz), 11ac(20MHz)/OF DM 7.2 Mbps
Minimum Emission Bandwidth(6dBm Bandwidth) | 11n(40MHz),11ac(40MHz)/OFDM 15.0Mbps
Undesirable emission
Frequency Stability 11ac(80MHz)/OFDM 65.0Mbps

3.5 Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic compatibility
and Radio spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment
characteristics; Part 17 and TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters
(ERM);Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the BSL Testing Co., Ltd.quality system acc. to DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional deviation. The
manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for BSL Testing Co., Ltd.
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Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.06 dB (1)
Radiated Emission 1~18GHz 5.14 dB (1)
Radiated Emission 18-40GHz 5.38 dB (1)
Conducted Disturbance 0.15~30MHz 2.14 dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

3.6 Equipments Used during the Test

Conducted Emission

Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
Shielding Room ZhongYu Electron |7.3(L)x3.1(W)x2.9(H) BSL252 2023-10-28 | 2024-10-27
EMI Test Receiver R&S ESCI7 BSL552 2023-10-28 | 2024-10-27
Coaxial Switch ANRITSU CORP MP59B BSL225 2023-10-28 | 2024-10-27
ENV216 2-L-V-
ROHDE&SCHWARZ ENV216 BSL226 2023-10-28 | 2024-10-27
NETZNACHB.DE
Coaxial Cable BSL N/A BSL227 N/A N/A
EMI Test Software AUDIX E3 N/A N/A N/A
Thermo meter KTJ TA328 BSL233 2023-10-28 | 2024-10-27
) Elektronik-
Absorbing clamp ) , MDS21 BSL229 2023-10-28 | 2024-10-27
Feinmechanik
LISN R&S ENV216 308 2023-10-28 | 2024-10-27
LISN R&S ENV216 314 2023-10-28 | 2024-10-27
Radiation Test equipment
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
3m Semi- Anechoic
ZhongYu Electron |9.2(L)*6.2(W)* 6.4(H) BSL250 2023-10-28 | 2024-10-27
Chamber
Control Room ZhongYu Electron |6.2(L)*2.5(W)* 2.4(H) BSL251 N/A N/A
EMI Test Receiver | Rohde & Schwarz ESU26 BSL203 2023-10-28 | 2024-10-27
. . SCHWARZBECK
BiConiLog Antenna VULB9163 BSL214 2023-10-28 | 2024-10-27
MESS-ELEKTRONIK
Double -ridged SCHWARZBECK
ouble -ridge BBHA 9120 D BSL208 2023-10-28 | 2024-10-27
waveguide horn  [MESS-ELEKTRONIK
Horn Antenna ETS-LINDGREN 3160 BSL217 2023-10-28 | 2024-10-27
EMI Test Software AUDIX E3 N/A N/A N/A
Coaxial Cable BSL N/A BSL213 2023-10-28 | 2024-10-27
Coaxial Cable BSL N/A BSL211 2023-10-28 | 2024-10-27
Coaxial cable BSL N/A BSL210 2023-10-28 | 2024-10-27
Coaxial Cable BSL N/A BSL212 2023-10-28 | 2024-10-27
Amplifier(100kHz-
HP 8347A BSL204 2023-10-28 | 2024-10-27
3GHz)
Amplifier(2GHz-
HP 84722A BSL206 2023-10-28 | 2024-10-27
20GHz)
. AFS33-18002
Amplifier (18-26GHz)| Rohde & Schwarz BSL218 2023-10-28 | 2024-10-27

650-30-8P-44
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Band filter Amindeon 82346 BSL219 2023-10-28 | 2024-10-27
Power Meter Anritsu ML2495A BSL540 2023-10-28 | 2024-10-27
Power Sensor Anritsu MA2411B BSL541 2023-10-28 | 2024-10-27
Wideband Radio
Communication Rohde & Schwarz CMW500 BSL575 2023-10-28 | 2024-10-27
Tester
Splitter Agilent 11636B BSL237 2023-10-28 | 2024-10-27
Loop Antenna ZHINAN ZN30900A BSL534 2023-10-28 | 2024-10-27
Breitband
SCHWARZBECK BBHA 9170 BSL579 2023-10-28 | 2024-10-27
hornantenne
Amplifier TDK PA-02-02 BSL574 2023-10-28 | 2024-10-27
Amplifier TDK PA-02-03 BSL576 2023-10-28 | 2024-10-27
PSA Series Spectrum
Rohde & Schwarz FSP BSL578 2023-10-28 | 2024-10-27
Analyzer
RF Conducted Test:
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
MXA Signal Analyzer Agilent N9020A BSL566 2023-10-28 | 2024-10-27
EMI Test Receiver R&S ESCI7 BSL552 2023-10-28 | 2024-10-27
Spectrum Analyzer Agilent E4440A BSL533 2023-10-28 | 2024-10-27
MXG vector Signal
vectorsigna Agilent N5182A BSL567 2023-10-28 | 2024-10-27
Generator
ESG Analog Signal
nalog signa Agilent E4428C BSL568 2023-10-28 | 2024-10-27
Generator
USB RF Power
DARE RPR3006W BSL569 2023-10-28 | 2024-10-27
Sensor
RF Switch Box Shongyi RFSW3003328 BSL571 2023-10-28 | 2024-10-27
Programmable
Constant Temp & WEWON WHTH-150L-40-880 BSL572 2023-10-28 | 2024-10-27

Humi Test Chamber
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4 TEST CONDITIONS AND RESULTS

4.1 AC Power Conducted Emission

TEST CONFIGURATION

Vert. reference

plane
/ EMI receiver
—
oood
5580 ©
EUT
? \ \ |

7
N~

LISN Reference ground plane

TEST PROCEDURE

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2013.

2 Support equipment, if needed, was placed as per ANSI C63.10-2013

3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2013

4 The EUT received power from adapter, the adapter received AC120V/60Hz and AC 240V/60Hz power
through a Line Impedance Stabilization Network (LISN) which supplied power source and was grounded to
the ground plane.

5 All support equipments received AC power from a second LISN, if any.

6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT.The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8 During the above scans, the emissions were maximized by cable manipulation.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

TEST RESULTS
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DC 12V by adapter

AC120V/60Hz Polarization L

Power supply:

20.0 dBu¥

70

| FCC Pait15 CE-Class B_QP
60 1 - | S | S ! | |

FOC Pat15 CE-Clas: B_AVe

50

40

30
peak
20 :

AYG
10

0
-10
-20

-30

A0
0.150 0.500 — [MHz] 5 000 30.000

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) (dB) (dBuV) | (dBuV) | (dB)

0.1659 39.29 16.70 99.99 65.16 | -9.17 | QP
0.1725 22.71 16.73 39.44 0484 |-1540| AVG
1.6845 24.68 16.53 41.21 96.00 |(-14.79| QP
1.7835 12.73 16.52 29.25 46.00 |-16.75| AVG
2.9534 2117 16.35 37.52 56.00 |-18.48| QP
2.9805 8.39 16.34 2473 46.00 |-21.27| AVG
22 8120 9.26 19.08 28.34 50.00 |-2166| AVG
22.9695 19.76 19.08 38.84 60.00 |-21.16| QP

Note:1).Level (dBuV)= Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). Margin(dB) = Limit (dBuV) - Level (dBuV)

z
-

Detector | P/F

*

o Nlolo|s|lw[(N
| UV|TUV|W|(O|T0|U|TT
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DC 12V by adapter

AC120V/60Hz Polarization N

Power supply:

80.0 dBuY

70

60 N - [ 1] [ . | FCC Pait15 CE-Class B_QP

50 FCC Panti5 CE-Clas: B_AVe

40 a

30 | 1= 3 '
20 |1 | [ || | M MM‘E

10

0
-10
-20

-30

A0
0.150 0.500 — [MHz] 5 000 30.000

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) (dB) (dBuV) | (dBuV) | (dB)

0.1635 39.65 17.53 o97.18 65.28 |-8.10 | QP
0.1635 24.72 17.53 42.25 55.28 |[-13.03| AVG
1.6845 26.06 17.49 43.55 56.00 |-1245| QP
1.7610 1312 17.48 30.60 46.00 |-1540| AVG
2.9805 7.93 17.43 24 .96 46.00 |-21.04| AVG
2.9985 21.06 17.43 38.49 56.00 |-17.51| QP
14.9055 1.28 18.88 20.16 50.00 |-29.84| AVG
14.9775 16.03 18.89 34.92 60.00 |-25.08| QP

Note:1).Level (dBpV)= Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). Margin(dB) = Limit (dBuV) - Level (dBuV)

=
©

Detector | P/F

*

ol~Nlo|lo Al WD
| TV|O|(T0W| 0| V| TV|T
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4.2 Radiated Emission

Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in accordance with
the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a level
of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27 dBm/MHz at the band edge.

Undesirable emission limits

Requirement Limit(EIRP) Limit (Field strength at 3m) otet
15.407(b)(1)

15.407(b)(2) i |

15.407(b)(3) PK:-27(dBm/MHz) PK:68.2(dBuV/m)
15.407(b)(4)

Note1: The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength:

e % V0P Vim, where P is the eirp (Wats)

(5) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209
(6)In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a)

Radiated emission limits

Frequency (MHz) Distance (Meters) Radiated (dBuV/m) Radiated (pV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)

1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150

216-960 3 46.0 200

Above 960 3 54.0 500
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TEST CONFIGURATION

(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

RX Antenna

o [Rr] v | 1L
IO.Bm

Ground Plane

Receiver |

(B) Radiated Emission Test Set-Up, Frequency below 1000MHz

Ant. feed
point

A

3m

'|+I| 3 1-4m

| EUT /"I‘Iu'n Tahle

IO.B m

Ground Plane

Receiver |_ " Amp.

(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

Ant. feed
point

3

EUT .
________________ 1-4 m

1.5m

Ground Plane
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TEST PROCEDURE

1.  Below 1GHz measurement the EUT is placed on a turntable which is 0.8m above ground plane, and
above 1GHz measurement EUT was placed on a low permittivity and low loss tangent turn table which is
1.5m above ground plane.

2. Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating the turn
table from 0°C to 360°C to acquire the highest emissions from EUT

3. And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

4. Repeat above procedures until all frequency measurements have been completed.

5. Radiated emission test frequency band from 9KHz to 40GHz.
6. The distance between test antenna and EUT as following table states:
Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Bilog Antenna 3
1GHz-18GHz Horn Antenna 3
18GHz-25GHz Horn Anternna 1
7. Setting test receiver/spectrum as following table states:
Test Frequency range Test Receiver/Spectrum Setting Detector
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=120KHz/VBW=1000KHz,Sweep time=Auto QP
Peak Value: RBW=1MHz/VBW=3MHz,
Sweep time=Auto
1GH=40GHz Average Value: RBW=1MHZVBW=10Hz, Peak
Sweep time=Auto
TEST RESULTS

Between 9KHz — 30MHz
The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit, and
according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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For 30MHz-1GHz
Temperature: 26°C Relative Humidity: 54%
Pressure: 101 kPa Test Voltage: DC 12V
Test Mode: TX(5G)
Horizontal

80.0 dBu¥/m

70

60

F[Zt_part 15 RE-Clasz/B_30-1000MHz

50

40

30

20

10

0

-10

-20

-30
-40

30.000 G000 - [MHz] 300.00 1000.000
No. | ") " | @BV | (@Bim) |(aBuvim|(aBuvimy| @By |2 | e |y | PP
1 59.8588 44 45 -17.02 27.43 40.00 |-12.57| peak 100 0 P
2 107.8877 41.41 -19.15 22.26 43.50 |-21.24| peak 100 0 2
3 165.9101 42.80 -15.93 26.87 4350 |[-16.63| peak | 100 0 P
4 211.5265 50.25 -19.34 30.91 43.50 |[-12.59| peak 100 0 P
5 480.5276 39.83 -11.06 28.77 46.00 |-17.23| peak 100 0 P
6 * | 801.7863 38.31 -4.59 33.72 46.00 (-12.28| peak | 100 0 P

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)
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Vertical
80.0 dBu¥/m
70
60 | | S |
FCC_part 15 RE-Classz B_30-1000MHz
&0 ! |-
40 I . I | -
3 & 3 4 5 6
30 3 A
| peak
20 i
10
]
-10
-20
-30
-40 _
1171 R T B000 MHz) 300.00 "~ 1000.000
Frequency | Reading | Factor Level Limit |[Margin Height | Azimuth
No- | " MHz) | (@Buv) | (dB/m) |(dBuV/m)|(@Buvim)| (@B) | %% | em) | (des) |P/F
1* 59.8588 51.95 -17.02 34.93 40.00 | -5.07 | peak 100 360 (P
2 107.8877 52.97 -19.15 33.82 4350 |-9.68 | peak 100 360 P
3 155.9101 47.08 -15.93 31.15 43.50 |[-12.35| peak 100 360 P
B 217.5443 50.47 -19.34 31.13 46.00 |-14.87| peak 100 360 | P
5 511.8352 40.55 -10.37 30.18 4600 |[-1582| peak 100 360 P
6 798.9797 36.00 -4.61 31.39 46.00 |[-14.61| peak 100 360 P

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)
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For 1GHz to 40GHz

Report No.: BSL24012501-PO1R05

Note: All 802.11a/n/ac (HT20), 802.11n/ac (HT40) and 802.11ac (HT80) modes have been tested for above
1GHz test, only the worst case 802.11a(HT20) was recorded.
U-NIl 1 & 802.11a Mode (above 1GHz)

Tested Frequency Emiss_ion Detector ANT Limit Margin Raw |Antenna| Cable Pre.—_ Correction
Channel (MHz) Limit Mode Pol |(dBuv/m)| (dB) Value | Factor |Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 53.84 PK H 68.20 14.36 50.85 | 32.40 | 511 | 34.52 2.99
36 5150.00 43.62 AV H 54.00 10.38 | 40.63 | 3240 | 511 | 34.52 2.99
5158MHz | 10360.00 42 .51 PK H 68.20 25.69 35.35 | 36.51 | 5.86 | 35.21 7.16
40 10400.00 42.25 PK H 68.20 25.95 3496 | 3658 | 5.96 | 35.25 7.29
5200MHz - - - - - - - - - - -
48 5350.50 43.16 PK H 68.20 25.04 | 40.12 | 3245 | 522 | 34.63 3.04
10480.00 42.47 PK H 68.20 25.73 3512 | 36.68 | 6.21 | 35.54 7.35
5240MHz
Emission [Detector| . . Raw |Antenna| Cable | Pre- |Correction
gﬁ:;iil Fr?l\(jlllj_lezr;cy Limit Mode 'T:,’\(l)-lr ( dIB;LnC;}m) I\/I(zrg)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 53.84 PK \% 68.20 14.36 50.85 | 3240 | 5.11 | 34.52 2.99
36 5150.00 43.73 AV \Y 54.00 10.27 | 40.74 | 3240 | 511 | 34.52 2.99
5158MHz | 10360.00 42.61 PK \% 68.20 25.59 3545 | 36.51 | 5.86 | 35.21 7.16
40 10400.00 42.62 PK \Y% 68.20 25.58 35.33 | 36.58 | 5.96 | 35.25 7.29
5200MHz - - - - - - - - - - -
48 5350.50 48.89 PK \Y% 68.20 19.31 4585 | 3245 | 522 | 34.63 3.04
5240MHz 10480.00 47.56 PK \Y% 68.20 20.64 | 40.21 36.68 | 6.21 | 35.54 7.35
U-NII 3 & 802.11a Mode (above 1GHz)
Emission [Detector| . . Raw |Antenna| Cable | Pre- |[Correction
C;rr?asr:iil Fr?'\(jltlj_'ezr;cy Limit Mode AP’\CI;II- ( dIB;:Jn\1/|/tm) lVI(zré;)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 55.65 PK H 68.20 12.55 50.85 | 34.21 | 511 | 34.52 4.80
149 5720.00 4543 AV H 54.00 8.57 40.63 | 34.21 | 511 | 34.52 4.80
5745MHz | 11490.00 4474 PK H 68.20 23.46 35.74 | 38.35 | 5.86 | 35.21 9.00
157 11570.00 44.48 PK H 68.20 23.72 35.16 | 38.61 | 5.96 | 35.25 9.32
5785MHz - - - - - - - - - - -
16 5855.00 45.40 PK H 68.20 2280 | 40.25 | 34.56 | 5.22 | 34.63 5.15
S 11650.00 44.91 PK H 68.20 23.29 3546 | 38.78 | 6.21 | 3554 9.45
5825MHz
Emission |Detector I . Raw |Antenna| Cable | Pre- |Correction
C;rr?asr:i((jel Fr?'\(jlllJ_'ezr;cy Limit Mode AP'\CI;II- ( dlB;:R}I/tm) I\/I(erg)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 55.22 PK \Y% 68.20 12.98 5042 | 3421 | 511 | 34.52 4.80
149 5720.00 45.16 AV \Y% 54.00 8.84 40.36 | 34.21 | 511 | 34.52 4.80
5745MHz | 11490.00 49.12 PK \Y% 68.20 19.08 | 40.12 | 38.35 | 586 | 35.21 9.00
157 11570.00 47.81 PK \% 68.20 20.39 38.49 | 3861 | 596 | 35.25 9.32
5785MHz - - - - - - - - - - -
165 5855.00 50.49 PK \% 68.20 17.71 4534 | 3456 | 522 | 34.63 5.15
5825MHz 11650.00 49.66 PK \Y 68.20 18.54 | 40.21 38.78 | 6.21 | 35.54 9.45
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REMARKS:

1. Emission level (dBuV/m) =Raw Value (dBuV)+Correction Factor (dB/m)

2. Correction Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

3. Margin value = Limit value- Emission level.

4. -- Mean the other emission levels were very low against the limit.

5. RBW1MHz VBW3MHz Peak detector is for PK value; RBW 1MHz VBW10Hz Peak detector is for AV value.
6. Worst case data at 6Mbps at IEEE 802.11a; MCSO0 at IEEE 802.11n HT20, IEEE 802.11n HT40, IEEE
802.11ac VHT20 ,IEEE 802.11ac VHT40 and IEEE 802.11ac VHTS80;
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4.3 Maximum Peak Conducted Output Power
Limit

For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi.

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26
dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W

Test Procedure

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the power
sensor.

Test Configuration

EUT Power Sensor
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Test Results

U-NII 1
Type Channel Out}():és:;wer Limit (dBm) Result

36 4.562

802.11a 40 4.856 23.98 Pass
48 5.124
36 2.654

802.11n(HT20) 40 2.754 23.98 Pass
48 3.265
38 -1.245

802.11n(HT40) 23.98 Pass
46 -0.654
36 1.658

802.11ac(HT20) 40 1.845 23.98 Pass
48 2.214

802.11ac(HT40) %8 2546 23.98 Pass
46 -2.114

802.11ac(HT80) 42 -4.632 23.98 Pass

U-NII 3
Type Channel Outr(::é::lc))wer Limit (dBm) Result

149 -0.124

802.11a 157 0.234 30.00 Pass
165 0.985
149 -2.654

802.11n(HT20) 157 -1.865 30.00 Pass
165 -0.654

802.11n(HT40) 151 5456 30.00 Pass
159 -3.124
149 -3.254

802.11ac(HT20) 157 -2.654 30.00 Pass
165 -1.854
151 -4.685

802.11ac(HT40) 30.00 Pass
159 -4.259

802.11ac(HT80) 155 -6.324 30.00 Pass

Note:
1)  Measured output power at difference data rate for each mode and recorded worst case for each mode.
2)  Testresults including cable loss.
3) Worst case data at 1Mbps at IEEE 802.11b; 6Mbps at IEEE 802.11g; 6.5Mbps at IEEE 802.11n HT20;
13.5Mbps at IEEE 802.11n HT40;
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4.4 Power Spectral Density

Limit

(1) For the band 5.15 - 5.25 GHz.

(i) For an outdoor access point operating in the band 5.15 - 5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 MHz band."°te’

(i) For an indoor access point operating in the band 5.15 - 5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 MHz band."°te’

(iii) For fixed point-to-point access points operating in the band 5.15 - 5.25 GHz, transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi.

(iv) For mobile and portable client devices in the 5.15 - 5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 MHz band. "¢’

(2) For the 5.25 - 5.35 GHz and 5.47 - 5.725 GHz bands, the peak power spectral density shall not exceed 11
dBm in any 1 MHz band. "ete!

(3) For the band 5.725 - 5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500
kHZ band. note1, note2

Note1: If transmitting antennas of directional gain greater than 6 dBi are used, the peak power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note2: Fixed point - to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information.

transmission.

Test Procedure

1. Use this procedure when the maximum peak conducted output power in the fundamental emission is used
to demonstrate compliance.

Set the RBW = 1MHz for U-NII 1, U-NII 2A, U-NII C band and 510KHz for U-NII 3 band.

Set the VBW = 3x RBW.

Set the span to encompass the entire EBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

© © N o g kw0 D

Use the peak marker function to determine the maximum power level.
Test Configuration

EUT SPECTRUM
ANALYZER
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Test Results

Report No.: BSL24012501-PO1R05

Power Spectral Density Limit
Type Bands Channel (dBm/MH?z) (dBm/MHz) Result
36 0.434
802.11a U-NII 1 40 0.607
48 0.433
36 -1.576
802.11n
(HT20) U-NII 1 40 -0.757
48 -0.797
802.11n 38 -5.236
U-NII 1 11 P
(HT40) 46 -4.050 ass
36 -2.870
802.11ac
(HT20) U-NII 1 40 -2.171
48 -2.171
38 -6.167
oo e U-NI 1
( ) 46 -6.126
802.11ac
(HT80) U-NII 1 42 -7.253
Power Spectral Density Limit
e EEMES Gz (dBm/500KHz) (dBm/500KHz) | Result
149 -6.998
802.11a U-NII 3 157 -6.381
165 -5.374
149 -7.366
802.11n
(HT20) U-NII 3 157 -6.680
165 -5.557
802.11n 151 -10.395
(HT40) UNIS 159 -10.032 30 Pass
149 -9.239
802.11ac
(HT20) U-NII 3 157 -8.010
165 -5.160
151 -12.210
80|_2|'TL103° U-NII 3
(HT40) 159 11.913
802.11ac
(HT80) U-NII 3 155 -13.004

Remark: P.S.D(dBm/500KHz)= P.S.D(dBm/300KHz)+10 log (500 kHz/300KHz).
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Test plot as follows:

Report No.: BSL24012501-P01R05

802.11a

U-NII 1

U-NII' 3

| ST e

Trig: Fras Run

#VEW 3.0 MHz

A Tipe: Lag-Pwr
AvgHold:= 105100

Sp
Sweep 1.000 ms (1001 pts|

Tanpuct Spncirirn Brispar - SanpE A

Aoeg Type: Log-Pwr

Trig: Free Run Auwg|Hokd: > 100100

Mhkr1 &
Ref 20.00 dBm

enter 574500 GHz
s BW 510 kKHz

‘Span 40.00 MHz

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH36

CH149

Trig: Froe Run

#VBW 3.0 MHz

Aup Type: Log-Fwr
AvgHold:=100r100

Span 40.00 MHz|

Sweep 1.000 ms (1001 pts)

B epaicgt Spmiinimm Aruahient - Sl 54

Avg Type: Loq Far

T Free Run AvgiHiald:= 1000100
Ath 0 4B

~ Span 40.00 MHz
Sweep 1.000 ms (1001 pt

FVEBW 1.5 MHz

CH40

CH157

oY Trig: Fres Run

v Type: Log-Pwr
Al Hald> 1001100

Aners; 30 dB

c.a-ﬁer 5.24000 GHz
= BW 1.0 MHz

Span 40,00 MHz,

00 ms (1001 pts);

Avg Trp

a: Log-
Trig: Froe Run AugHold:> 100100

Span 40.00 MHz|
Sweep 1.000 ms (1001 pts)

#VBW 1.5 MHz

CH165
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802.11n(HT20)

U-NII 1

U-NII' 3

BB Kwyagi Spactum Andpms - Swept 54

g Type: Log-Pwr

Trig: Free Run
Atten: 30 4B

Avg|Hold:> 1006100

B Wbt Spaciruem Aehios - boar 5

Jvg Type: Loy

: Log-Far
Trig: Free Run AvgiHold:>108100
Atten: 30 o8

#VBW 1.5 MHz

_ TracelDetectar
|

Select Trace

CH36

CH149

vy Type: Lag-Pwr

Trig: FreeRun
Atten: 30 68

Aol = 100100

B Voriaghi Traciniem Andyo - iware 1

1al3

Trig: Free Run

v Type: LagFar
AvgiHoi:> 10000

Atton: 30 dB

WVBW 1.5 MHz

CH40

CH157

Avg Type: Log-Fwi

Trig: Froe fun
Atter: 30 dB

Avg|Hald:>1001100

Teig: Fres Run

v Typs: Log-Pur
v Hobd:= 100100

Anen: 30 4B

CH48

CH165
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802.11n(HT40)

U-NII 1 U-NII' 3

Worrmght Sprcram Andvant - Samet SA

Avg Type: Log-Par Span 80.0000000 MHz ; Avg Typs: Log-Par
Trig: Fres Run AugiHold:> 100100 T ¥ Trig: Free fun AagiHoid:> 100180
Arven; 30 68 | = Anen: 3048

Mkr1

Center 5.19000 GHz Span 20.00 MH:
[#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) Res #VBW 1.5 MHz

CH38 CH151

T Wit Saivnem Acnebyos - Gior G

Ce 000 g Type: Log P
Trig: Frae fiun T - : Aunglhicid: 100159
Atten: 30 o8

S ST | - - L BT
#VBW 3.0 MHz Swieep 1.000 ms (1001 pts) s 310 K #VBW 1.5 MHz ep 1.000 ms (1001 pts)

CH46 CH159
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Report No.: BSL24012501-P01R05

802.11ac(HT20)

U-NII 1

U-NII' 3

Al Typst: Log-Par
Aog|Hosd: 163100

Trig: Fres Run

Anen: 30 98

Mkr1

0s BIW 1.0 MHz Sweep 1

g

Select Trace |

Aig Type: La?l”w:
Awg|Hold:

Trig: FreeRun
Atten: 30 o8

#VEW 1.5 MHz

CH36

CH149

g Type: Log Fwr
Aok 1001100

Mikr1 &

‘Span 40.00 MHz

Sweep 1.000 ms {1001 pis)

N tvright Spactrum Arabiser - Swapt Gh

g Type: Log-Pur

Trigg: Free Run AvgHale > 100100

#VBW 1.5 MHz

CH40

B Vet Sncirim rahire - G

Fuovg Typs: Log-Par
BoglHokd = 120100

Trig: Fres i
Anen: 3 68

Ref 20.00 dBm

Select 'I'I‘m

Tréce On

B ~Span 40,00 MHz

#VBW 1.5 MHz Sweep 1.000 ms (1001 pis)

View Blank
Tracs On

CH165
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Report No.: BSL24012501-P01R05

802.11ac(HT40)

U-NII 1

U-NII' 3

B R e At S

Type: Leg-Pur

an 80.0000000 MH i
g Hedd: > 1001100

Ref 20,00 dBm

5 BAW 1.0 MHz

Span £0.00 MHz,

Sweep 1.000 ms (1001 pts)

75500 GHz

Fovg Type: Lag Par
Awg|Hold: 2100100

| frtun: 30 d8

~ Span 80,00 Mz,

HVEW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH38

CH151

Avg Type: Log-Par
T o Trig: Fres Run Aol >100100

FHO: Fass Ly
|F Gt Lirw Aften: 30 68

Mkr1 5.2

Ce
R

BW 1.0 MHz #VEBW 3.0 MHz

Sweep 1,000 N

Span 80.00 MHz)
1001 pisy

- i Taaigit Spartnim A e - Gy

Select Trace

Ref 20.00 dBm

ey

Aoeg Type: Log-Pwr
Trig: Free Run #ovg|Hesd:> 400100

Attan: 30 4B

‘Span £0.00 MH

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH46

CH159

802.11ac(HT80)

U-NII 1

U-NII' 3

TR secinin Arbgier - Soepd 5

Hovg Type: Log-Pur

160.000000 M|
= Hz Avg|Hold:= 100100

! Tei: Free Rur
Anen 30 4B

#VEBW 3.0 MHz Sh

T:

5i
s BW 510 kHz

B Wyt Spatmman AARKTS - Biwefe 54

Bug Type: Log-Pwr

Trig: Fres Run Al Hald> 1001100

Aners; 30 dB

#VBW 1.5 MHz

CH42

CH155
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Report No.: BSL24012501-P01R05

4.5 Emission Bandwidth (26dBm Bandwidth)

Limit
N/A

Test Procedure

1. Set resolution bandwidth (RBW) = approximately 1 % of the EBW.

2. Set the video bandwidth (VBW) > RBW.

3. Detector = Peak.

4. Trace mode = Max hold.

5. Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare
this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the
RBW / EBW ratio is approximately 1 %.

Test Configuration

EUT SPECTRUM
ANALYZER
Test Results
Type Bands Channel 26dB Bandwidth (MHz) Limit (MHz) Result
36 20.50
802.11a U-NII1 40 20.12
48 20.49
36 20.50
802.11n(HT20) U-NII1 40 20.36
48 20.33
38 39.51
802.11n(HT40) U-NII1 N/A Pass
46 39.81
36 20.50
802.11ac(HT20) U-NII1 40 20.67
48 20.67
38 39.82
802.11ac(HT40) U-NII1
46 39.80
802.11ac(HT80) U-NII1 42 80.89
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Test plot as follows:

Report No.: BSL24012501-P01R05

802.11a

802.11n(HT20)

Conter Freq: 8,100000008 GHe
o Trig: Free fun g |Hald:> 10140
SAtten: 10 0B

|
[T TraceDstactor
Radio Device: BTE
Clear Write
——

iCenter 5.18 GHz

#Res BW 200 kHz EVBW 620 kHz

Occupied Bandwidth Total Power 7.80 dBm

16.509 MHz
27.123 kHz
20.50 MHz

OBW Fower
xdB

99.00
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[T e— R T T

Ref Value 10.00 dBm

SFGainLow

enter 5,18 GHz
[#Res BW 200 kHz

Occupied Bandwidth

Center Freg: 5182000000 GHz
" Trig: Free Run AvgHokd:> 1010
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HVEW 620 kHz Sweep 1.

Total Power 7.11 dBm
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Transmit Freq Error
x dB Bandwidth
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20.50 MHz
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xdB
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Woraight Spartriem Andhprar - et it B
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Span 40 MHz
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Transmit Freq Error 25.040 kHz
x dB Bandwidth 20.12 MHz

OBW Power
xdB
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r 5.2 GHz
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Occupied Bandwidth

Curviat Freg: £ 200000000 GH:
! Trid: Free Run g Hodd =010
MAner: 10 dB

Span 40 WHz,
#VBW 620 kHz Sweep 1.267 ms

Total Power 7.54 dBm

17.642 MHz

Transmit Freq Errer
x dB Bandwidth

15.354 kHz
20.36 MHz

OBW Fower
x dB

99.00 %
-26.00 dB

CH40

=5

W Variiatt Spactm Anabyir - ocaped B -
. TescaiDetector

2 5 X ERSENL 10 & 07:34:4% D T3 20, 2004
Center Freq 5.240000000 GHz Center Freq: 5 248000000 Gz Radio Std: None

— Trig: FreeRun Aorgiold:>1040
#itten: 10 o8 Radio Device: BTS

Span 40 MHz
Sweep 1.267 ms

H#VBW 620 kHz

Occupied Bandwidth Total Power 8.41 dBm

16.522 MHz
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OBW Power
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B it Sawetrion Ansipne - Oceigaied B

Frog 5.240000000 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.629 MHz

Transmit Freq Error
x dB Bandwidth

22.005 kHz
20.33 MHz

OBW Power

x dB -26.00 dB8

CHA48

CHA48
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802.11n(HT40)

802.11ac(HT20)

=i et Brese - Cecime B
Carver Freg: 5150000000 GHz
Trig: FresRun

FGain:Lmw AAnen: 1048

bes BIW 200 kHz /BN 620 KHz

Occupied Bandwidth Total Power

36.096 MHz
57.008 kHz  OBW Power
39.51MHz  xdB

Transmit Fraeq Error
x dB Bandwidth

Avg|Hald:»10010

07305 B 1o 73, 154
Radis S1d: Nane

Radhs Devics BTS

6.15 dBm

90.00 %
-26.00 dB

Vvt Sgeciram Anabans - Cocispaes B0
Ganter Freq; 8.180000008 GHz
Trig: Free Fun oeg|Hald:> 10043
#httan: 10 4B

=

icenter 5.18 GH

#Res BW 200 kH $VBW 620 kHz

Occupied Bandwidth Total Power

17.648 MHz
42.827 kHz OBW Fower
20.50 MHz xdB

Transmit Freq Error
x dB Bandwidth

(5 Pl 5 20,2624
Radic Std: Nane

FRadio Devios: BTE

6.22 dBm

CH38

CH36

B Wbt Spacirum Adbyos - ucirpied BY

. 'II'II:II:II:IOO GHz l‘.wwi‘mq £230000000 GHz ]
Trig: Free Run

pr=]
FIF GamLow shiten: 10 B

fcenter 5236H2
| *Res BW 200 kHz

Occupied Bandwidth Total Power

36.113 MHz
56.726 kHz OBW Power
39.81 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

07 20:0 DM Jan 19,
Radka $1d: Han

AugiHold:= 1010

Radio Device: BTS

Span £0 MHz
2467 ms|

7.08 dBm

99,00 %
-26.00 dB

Eenter Freq: 5300000
¥ Trig: Free fun
#htten: 10 i

fRes BW 200 kHz #VBW 620 kHz

Total Power

Occupied Bandwidth

17.663 MHz
32.530 kHz
20,67 MHz xdB

Transmit Freq Error OBEW Power

x dB Bandwidth

000 GH
AvgHald:>1010

99.00 %
-26.00 dB

CH46

CH40

Vrgaght Spnciarm Anyans - Sepand B
r Fre: 5_24000[“[“] GHz Center Freg: 5 248000000 GHz
Tri Run

#itten: 10 0B

enter 5.24 GHz
Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.667 MHz
34.205 kHz
20.67 MHz xdB

Transmit Freq Error OBW Power

x dB Bandwidth

Agokd:= 1040

Span 40 MHz
Sweep 1.267 ms

6.60 dBm

99,00 %
-26.00 dB

CH48
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802.11ac(HT40)

802.11ac(HT80)

Occupied Bandwidth

- 5180000000 GHz
AwgiHoid:=1010

#VBW 620 kHz

Total Power

36.057 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

2.407 kHz
39.82 MHz

5.42 dBm

99.00 %
-26.00 dB

Span B0 MHz
Sweep 2.467 ms|

T Veyuaht Spactriom Anshios - ecind B

160.00 MHz

pr=]
EIF GaimdLow

ter 5.21 GHz

iCH
[#Res BW 200 kHz

Occupied Bandwidth

Eenter Freq: 5340000050 GHz
Trig: Free fiun AugHold:=1010
Shtten: 10 o

#BW 620 kHz

Total Power 5.20 dBm

75.404 MHz

Transmit Freq Ermor
x dB Bandwidth

39.654 kHz
80.89 MHz

OBEW Power
x dB

99,00 %
-26.00 dB

CH38

CH42

Occupied Bandwidth

Cnter Freq: 8250000000 BHE ;
B Teig: FresRun AvgiHold 21010
Waiten; 10 88

#VBW 620 kHz

Total Power

36.123 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

29.599 kHz
39.80 MHz

G7:2B-L0 P 1 25,2
Fadin St Mone

Radin Device: BTS

-26.00 dB

CH46
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4.6 Minimum Emission Bandwidth (6dBm Bandwidth)
Limit
Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

Test Procedure

Set resolution bandwidth (RBW) = 100 kHz

Set the video bandwidth 3 x RBW.

Detector = Peak.

Trace mode = Max hold.

Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

arON =

Test Configquration

SPECTRUM
EUT ANALYZER
Test Results
Type Bands Channel Kl (BIG:‘:‘)Nidth (Iklr::) Result
149 16.51
802.11a U-NII 3 157 16.49
165 16.51
149 17.76
802.11n(HT20) U-NII 3 157 17.76
165 17.76
151 36.43
802.11n(HT40) U-NII'3 >500KHz Pass
159 36.44
149 17.71
802.11ac(HT20) U-NII' 3 157 17.73
165 17.74
151 36.51
802.11ac(HT40) U-NII 3
159 36.50
802.11ac(HT80) U-NII'3 155 76.23
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Test plot as follows:

Report No.: BSL24012501-P01R05

802.11a

802.11n(HT20)

B Wareghe St Acnabom - Dtiiaied BW

VBW 300.00 kHz

er 5, GHz
es BW 100 kHz

Occupied Bandwidth
16.462 MHz
=10.253 kHz
16.51 MHz

Transmit Freq Error
x dB Bandwidth

GHz
Avg|Hold:> 10110

Radic Devic

FVEW 300 kHz

Total Power

OBW Power

4.50 dBm

99.00 %

x dB -6.00 dB

Wit G rirm iy - Gec i B
Canter Fraq: 8, 745000008 GH
: Frag Run AuglHald:»10110

| samen: 1048 Rack: Devic

Span 40 MHz,
Sweep 5 ms

#VBW 200 kHz

Total Power 3.62 dBm

Occupied Bandwidth

17.632 MHz
5.468 kHz
17.76 MHz = dB

Transmit Freq Error OBW Power

x dB Bandwidth

Occupied Bandwidth
16.446 MHz
-14.621 kHz
16.49 MHz

Transmit Freq Emor
x dB Bandwidth

07 36:300M Jan 20, 2034

Radko Std: None

Radko Device: BTS

#VBW 300 kHz

Total Power

OBW Power

5.35 dBm

99.00 %

“Span 40 MHz
Sweep 5ms

x dB -6.00 dB

AIF G ow

fcanter 5.785 G
Res BN 100 kHz #VBW 300 kHz

Total Power 4.26 dBm

Occupied Bandwidth

17.635 MHz
-4.475 kHz OBW Power
17.76 MHz rdB

Transmit Freq Error
x dB Bandwidth

CH157

CH157

Kt Spaciriom Ardyoe - Gecigind BN

5.825000000 GHz

Occupied Bandwidth
16.451 MHz
104 kHz
16.51 MHz

Transmit Freq Error
x dB Bandwidth

Ghz
Avg|Hold:= 1010

#VBW 300 kHz

Total Power

OBW Power
x dB

Radio Device: BTS

Span 40 M|
Sweep 5ms

Contar frac: 8 25000000 GHa
Fres Run AvglHes:=10i10

-
~ sanon 1048 Radio Device: 875

825 GHz
#Res BW 100 kHz #FVBW 300 kHz

Total Power 5.50 dBm

Occupied Bandwidth
17.627 MHz
=371 Hz OBW Power 99.00 %
17.76 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

CH165

CH165
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802.11n(HT40)

802.11ac(HT20)

6756000000 GHE
A

b > 1010

enter

or 5.755 GHz
Res BW 100 kHz HVBW 300 kHz

Occupied Bandwidth Total Power
36.131 MHz
-35.059 kHz
36.43 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

“Span 20 M
Sweep 9.933 ms)

B Wersighi Spectnan Aakos - Dooapeed AW
i)

Ref 10.00 dBm

5.745 GHz

i
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Er
x dB Bandwidth

Conter Frae: &745000000 GHE
Trig: Free Run AygHold:» 1070
#ATten 10 &8

WBW 300 kHz Sweep 5ms

Total Power 2.86 dBm

17.620 MHz
40 kHz
17.71 MHz

OBW Power
x dB

99.00 %
-6.00 dB

CH151

CH149

B Wbt Spacim Aabyon - Docupod BW

Eonter Freq: 5 TREG00000 GHz

5.795000000 GH: T

[

enter 5.705 GHz
feRes BW 100 kHz

Occupied Bandwidth Total Power
36.124 MHz

-33.269 kHz
36.44 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

a0
Radin ftd: Mone

Radio Device: BTS

enber 5.785 GHz
HRes BW 100 kHz

Occupied Bandwidth

x dB Bandwidth

Carer Freq: 5.785000000 GHz
T Ru Avg|Hald:=80010

Span 40 MHz
#VEW 300 kHz Sweep 5 ms)

Total Power 3.42 dBm

17.615 MHz
Transmit Freq Error 3.376 kHz
17.73 MHz

OBW Power
x dB

CH159

CH157

| T e

Center 5.825 GHz

Occupied Bandwidth
17.619 MHz
-3.863 kHz
17.74 MHz

Transmit Freq Ermor
x dB Bandwidth

Gl

Cowter Fres: 5825000000 OHz
Trig: Fresfun Avg|Hald =000
wanen: 10 4B

Span 40 MHz
#VEW 300 kHz Sweep §

Total Power 4.65 dBm

OBEW Power
x dB

99.00 %
-6.00 dB

CH165
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802.11ac(HT40)

802.11ac(HT80)

Fapuaght Spuacvoen Acnabiom - Dicrpind BW

80.000 MHz Canter Fraq: 578800000 GHz
® Trig: Free Fun AugHold:> 1810
#htten: 10 o

Center 5.755 GHz
| *Res BW 100 kHz #VEW 100 kHz
Occupied Bandwidth Total Power 1.80 dBm
36.137 MHz
Transmit Freq Error -27.438 kHz OBEW Power 99,00 %
x dB Bandwidth 36.51 MHz x dB -6.00 dB

Resght Tt Analyzer - Dicafesd W

EFULE e 29, 2024
Span 160,00 MHz Carer Freq: 6775000000 GHE : Nane
T Trig: Free Run Avg[Held:>1010

WGl WARSR 10 4B Fadia Davice: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power

75.664 MHz

Transmit Freq Error 6.557 kHz OBW Power
x dB Bandwidth 76.23 MHz x dB

CH151

CH155

Vet Specvum Arnskaer - Oeoageed BA

T F 7] YT ADSZEM I 38, 2024
Center Freq 5.795000000 GHz Canter Freq: 5 795000000 GHz Raia Std: Nars

W Trig: Frew Ruan AvgHed 1010
Galrciow | WAten; 1088 Radio Device: BTS

Ref 10.00 dBm

F 5.705 GHz

#VEBW 300 kHz
Occupied Bandwidth Total Power 2.22 dBm
36.142 MHz

Transmit Freq Error -35.907 kHz OBW Power
x dB Bandwidth 36.50 MHz xdB

CH159
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4.7 Out of Band Emissions

4.7.1 Applicable Standard

According to FCC §15.407(b)

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.725-5.850 GHz band: All emissions shall be limited to a
level of —27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

4.7.2 Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.
2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect
its antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.
3. Set RBW of spectrum analyzer to 1 MHz with a convenient frequency span.
4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.
5. Repeat above procedures until all measured frequencies were complete.

4.7.3 DEVIATION FROM STANDARD

No deviation.

4.7.4 TEST SETUP

ELT SPECTRUM
ANALYZER

4.7.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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476 TEST RESULTS

Report No.: BSL24012501-P01R05

Temperature: 26 C

Relative Humidity: 54%

Pressure: 1012 hPa

Test Voltage : DC 12v

5.180~5.240 GHz

(802.11a) Band Edge, Left Side

E T A
OG"EOOI'IHBO!]U GHz

Marks S v Type:Log Par e =N PeskBaach
: W Trig: FresRun AvglHatd G100 _
Auwn: 20 4B |
e L NextPeak

|
Next Pk Right

|
Next Pk Lent

55 sTaTUS

(802.11a) Band Edge, Right Side

Kavtight Spuctrurs Andvom - vt 54 = f o Ll

Ko Type: Log-Pwe
\ Trig: Free fun AvgHeld=100108
Atter; 20 dB

15,2200 GHz
.0 MHz

[E]
B

(802.11n20) Band Edge, Left Side

Ferai Secvar BTk S B

g Type: Log#ur
AnHeld = 100100

" Trig: FreeRun
Atten: 20 dB

z
eep 1.000 ms (1001 pts)

(= STaTiE

Ag Typse: LogPwe
¥ Trig: Free Run AvgiHold:>100100

Atier: 20 B

Next Pk Right
==

Mext PkLeft

10 GHz

5.
s BW 1.0 MHz FVBW 3.0 MHz

50 TATLE
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5.180~5.240 GHz

(802.11n40) Band Edge, Left Side

T ey

M 3 5,086600000000 GHz Avg Typs: Log-Par
W Trig: Free Rum Ay Hobd:> 100100
Anten: 20 4B

| 5.0300 GHz
Res BW 1.0 MHz FVBW 3.0 MHz

2B e e

S

(802.11n40) Band Edge, Right Side

BB ot Bt fencbyes - S 04

00000000 Avg Type: Log-Far
AL ¥ Trig: Fres Riam AviiHok» 190/100
ttw: 30

FVBW 1.0 MHz

(802.11ac80) Band Edge, Left Side

W o R

A Type: Lag-Pwr
BgHald = 100000

Stop 5.19000 GHz |
H#VEW 3.0 MHz Sweep 1,000 ms (1001 pt

5

Avg Type: Log-Pwr
Trig: free Aun Avg|Hodd:= 100120

E——

__Ref 0.00 dBm

Start 523000 GHz

}!Rﬂi BW 1.0 MHz FVBW 3.0 MHz
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5.745~5.825 GHz
(802.11a) Band Edge, Left Side

P e |

Select Trace

Ay Type: LogFws
AngiHold:=> 1001100

¥ Tiig: Fres fun
)

5.5650 GHz
#iRes BWW 1.0 MHz

epright Gt Anshin - bS8

(Marker 3 566020000000

Report No.: BSL24012501-P01R05

(802.11n20) Band Edge, Left Side

o0 caidy  Ref 10.00 dBm )

g Type: Log-Pwr
g | Hishe:= 1001108

25 e e e

S

(802.11a) & 802.11n20 Band Edge, Left Side

Frequency(GHz) Limit (dbm) Rate (dBm/MHz) Test Results(dbm) Test Results(dbm)
802.11a 802.11n20
5.5650~5.6500 -27 0 -49.296 -50.136
5.6500~5.7000 -27~10.6 15.6 -49.296 -50.136
5.7000~5.7200 10.6~15.6 10 -39.025 -38.680
5.7200~5.7250 15.6~27 27 -39.025 -38.680
5.7250~5.7650 27 0 -2.958 -4.483

(802.11a) & 802.11n20 Band Edge, Right Side

Frequency(GHz) Limit (dbm) Rate (dBm/MHz) Test Results(dbm) Test Results(dbm)
802.11a 802.11n20
5.8050~5.8500 27 0 -2.290 -3.085
5.8500~5.8550 27~15.6 27 -49.395 -49.181
5.8550~5.8750 15.6~10.6 10 -49.395 -49.181
5.8750~5.9250 10.6~-27 10.6 -49.441 -50.299
5.9250~6.0050 -27 0 -49.441 -50.299
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(802.11n40) Band Edge, Left Side

Report No.: BSL24012501-P01R05

5.745~5.825 GHz

(802.11ac80) Band Edge, Left Side

T Vit Swchours Anarpamr Srvert 4

Marker 4 5.671400000000 Gl
Trig: Froe Run
Atten: 20 4B

Ref 10.00 dBm

HVEBW 3.0 MHz

fovg Type: Log-Swr

Awgiiold:> 106100

#VEW 3.0 MHz

(802.11n40) Band Edge, Left Side

Frequency(GHz) Limit (dbm) Rate (dBm/MHz) Test Results(dbm)
5.5950~5.6500 -27 0 -50.107
5.6500~5.7000 -27~10.6 15.6 -50.107
5.7000~5.7200 10.6~15.6 10 -38.927
5.7200~5.7250 15.6~27 27 -38.927
5.7250~5.7950 27 0 -6.815

(802.11n40) Band Edge, Right Side

Frequency(GHz) Limit (dbm) Rate (dBm/MHz) Test Results(dbm)
5.7550~5.8500 27 0 -6.183
5.8500~5.8550 27~15.6 27 -44.767
5.8550~5.8750 15.6~10.6 10 -44.767
5.8750~5.9250 10.6~-27 10.6 -48.725
5.9250~5.9550 -27 0 -48.725
(802.11ac80) Band Edge
Frequency(GHz) Limit (dbm) Rate (dBm/MHz) Test Results(dbm)
5.6500~5.7000 -27~10.6 15.6 -48.489
5.7000~5.7200 10.6~15.6 10 -48.489
5.7200~5.7250 15.6~27 27 -37.235
5.7250~5.8500 27 0 -6.690
5.8500~5.9000 27~15.6 27 -37.235
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4.8 SPURIOUS RF CONDUCTED EMISSIONS

4.8.1 Conformance Limit

Report No.: BSL24012501-PO1R05

Frequency Band
(MHz)

Limit

5150 - 5250

Qutside of the 5.15-5.35 GHz band: e.i.r.p. -27 dBm

5250 - 5350

Outside of the 5.15-5.35 GHz band: e.i.r.p. -27 dBm

5470 - 5725

Outside of the 5.47-5.725 GHz band: e.i.r.p. -27 dBm

5725 - 5850

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more

above or below the band edge increasing linearly to 10 dBm/MHz at 25

MHz above or below the band edge, and from 25 MHz above or below the
band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above
or below the band edge, and from 5 MHz above or below the band edge

increasing linearly to a level of 27 dBm/MHz at the band edge.

4.8.2 Measuring Instruments

The Measuring equipment is listed in the section 6.3 of this test report.

4.8.3 Test Setup

EUT

SPECTRUM
ANALYZER

4.8.4 Test Procedure

The Spurious RF conducted emissions compliance of RF radiated emission should be measured by
following the guidance in ANSI C63.10-2013 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting the
measurement antenna height and polarization etc. Set RBW=1MHz and VBW= 3MHz to measure the peak

field strength, and measure frequency range from 30MHz to 26.5GHz.

4.8.5 Test Results
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802.11a on channel 36

T A .
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g Fras Aun g Hoid: = 10000
Atar 2048
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3 il
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e
ovg Type: Log-Par
Trig: Frae Rurs vy Hedd >190r180
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1

Mkr—ml-\'li

Report No.: BSL24012501-P01R05

5.2G
Test Plot
802.11n20 on channel 36

[ V20 Srechunt S b 54

g Type: Log-Pa
AngHald 100180

Ref 10,00 dBm

art 30 MH3 650 G
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i

2 e e

Trig: Free Run AglHodd:= 10100
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| -
— L Pemk Search LI0H
e Logpue _— e
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B i St Anabpnr - Saept 8

Trig: Free Run
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Stop 26.50 GHz
Sweep 66,20 ms (1001 pis)

fstart 30 MHz
Res B 1.0 MHz

A wncnnsln
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Test Plot
802.11n40 on channel 38 802.11n40 on channel 46

| s e
3 Aug Type: Log-Par
Avg Type: Log-Par g Ty
Trig: Proe Run AVBHAE 100160 Gl Trig: FresRun AuglHsid > 0300
Atten- 20 o8 Atbes: 20

Ref 10.00 dBm
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[#Res BW 1.0 MHz FVBW 3.0 MHz ) 36,21 (WRes BW 1.0 MHz #VEBW 3.0 MHz ep 66,20 m: 001 i

ST RC
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5
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5.8G
Test Plot

802.11a on channel 149
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Ao 50 B

rt 30 MHz

BW 1.0 MHz #VBW 3.0 MHz

Page 46 of 53



BSL

BSL Testing Co.,Ltd. Report No.: BSL24012501-P01R05

Test Plot
802.11n40 on channel 151 _ 802.11n40 on channel 159

| T : : i
Rvg Tyna: Log:Par p Avg Typa: Log-Pwr
Tria: Free Run A_:":L ..&‘,‘.m Trig: Frea Hun o[ Hold-> 4000100
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Frequency Limit Rate Test Results(dbm) Test Results(dbm)
(GHz) (dbm) (dBm/MHz) 802.11a on channel 149 802.11n20 on channel 149
0.030~5.7650 / / -48.081 -46.561
5.5650~5.6500 -27 0 -48.081 -46.561
5.6500~5.7000 -27~10.6 15.6 -48.081 -46.561
5.7000~5.7200 10.6~15.6 10 -48.081 -46.561
5.7200~5.7250 15.6~27 27 -48.081 -46.561
5.7250~5.7650 27 0 -4.780 -6.294
5.7650~26.5 / / -38.881 -38.697
Frequency Limit Rate Test Results(dbm) Test Results(dbm)
(GHz) (dbm) (dBm/MHz) 802.11a on channel 157 802.11n20 on channel 157
0.030~5.7550 / / -47.535 -45.090
5.7550~5.8500 27 0 -4.961 -6.000
5.8500~5.8550 27~15.6 27 -38.953 -37.918
5.8550~5.8750 15.6~10.6 10 -38.953 -37.918
5.8750~5.9250 10.6~-27 10.6 -38.953 -37.918
5.9250~5.9550 -27 0 -38.953 -37.918
5.9550~26.5 / / -38.953 -37.918
Frequency Limit Rate Test Results(dbm) Test Results(dbm)
(GHz) (dbm) (dBm/MHz) 802.11a on channel 165 802.11n20 on channel 165
0.030~5.8050 / / -46.009 -4.769
5.8050~5.8500 27 0 -3.463 -45.664
5.8500~5.8550 27~15.6 27 -40.216 -38.828
5.8550~5.8750 15.6~10.6 10 -40.216 -38.828
5.8750~5.9250 10.6~-27 10.6 -40.216 -38.828
5.9250~6.0050 -27 0 -40.216 -38.828
6.0050~26.5 / / -40.216 -38.828
Frequency Limit Rate Test Results(dbm) Test Results(dbm)
(GHz) (dbm) (dBm/MHz) 802.11n40 on channel 151 | 802.11n40 on channel 159
0.030~5.7550 / / -47.994 -45.364
5.7550~5.8500 27 0 -7.600 -7.180
5.8500~5.8550 27~15.6 27 -39.338 -39.375
5.8550~5.8750 15.6~10.6 10 -39.338 -39.375
5.8750~5.9250 10.6~-27 10.6 -39.338 -39.375
5.9250~5.9550 -27 0 -39.338 -39.375
5.9550~26.5 / / -39.338 -39.375
Frequency Limit Rate Test Results(dbm)
(GHz) (dbm) (dBm/MHz) 802.11ac80 on channel 155
0.030~5.6500 / / -47.426
5.6500~5.7000 -27~10.6 15.6 -47.426
5.7000~5.7200 10.6~15.6 10 -47.426
5.7200~5.7250 15.6~27 27 -47.426
5.7250~5.8500 27 0 -8.181
5.8500~5.8550 27~15.6 27 -39.203
5.8550~26.5 / / -39.203
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4.9 Frequency Stability

Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission is
maintained within the band of operation under all conditions of normal operation as specified in the users
manual.

TEST CONFIGURATION
Temperature Chamber
Spectrum analyzer EUT
el V]
Att.

Variable Power Supply

TEST PROCEDURE

Frequency Stability under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated voltage. RF
output was connected to a frequency counter or spectrum analyzer via feed through attenuators. The EUT
was placed inside the temperature chamber. Set the spectrum analyzer RBW low enough to obtain the
desired frequency resolution and measure EUT 25°C operating frequency as reference frequency. Turn EUT
off and set the chamber temperature to -30°C. After the temperature stabilized for approximately 30 minutes
recorded the frequency. Repeat step measure with 10°C increased per stage until the highest temperature of
+50°C reached.

Frequency Stability under Voltage Variations:

Set chamber temperature to 25°C. Use a variable AC power supply / DC power source to power the EUT and
set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the desired frequency
resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (£ 15%) and endpoint, record the maximum
frequency change.
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Reference Frequency: 802.11ac channel=36 frequency=5180MHz

Voltage (V) Temperature ('C) Frequency error Limit (ppm) Result
Hz ppm
-30 67.71 0.013
-20 81.35 0.016
-10 104.13 0.020
0 82.95 0.016
12.00 10 93.44 0.018 Within the
20 48.27 0.009 band of Pass
30 71.92 0.014 operation
40 77.52 0.015
50 82.22 0.016
13.8 25 97.84 0.019
10.2 25 54.38 0.010
Reference Frequency: 802.11ac channel=149 frequency=5745MHz
Voltage (V) Temperature ('C) Frequency error Limit (ppm) Result
Hz ppm
-30 108.22 0.019
-20 89.51 0.016
-10 49.27 0.009
0 62.58 0.011
12.00 10 56.98 0.010 Within the
20 51.16 0.009 band of Pass
30 52.57 0.009 operation
40 84.92 0.015
50 109.91 0.019
13.8 25 54.60 0.010
10.2 25 53.89 0.009
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4.10 Antenna Requiremen
Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited

Test Result:
The maximum gain of antenna is 2.66 dBi.

Remark:The antenna gain is provided by the customer, if the data provided by the customer is not accurate,
BSL Testing Co., Ltd. does not assume any responsibility.
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5 Test Setup Photos of the EUT

Reference to the appendix | for details.
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6 Photos of the EUT

Reference to the appendix Il for details.
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